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Japan Synthetic Textile Inspection Institute Foundation

2-5-19, Edobori, Nishi-ku,
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E-mail :0saka-bunsekil @kaken.orjp

No._ 1/2

Date: October 1, 2008

TEST CERTIFICATE

: M.I.C (Medical Intelligence Corporation) Co., Ltd.

Test Sample: A fabric sprayed with 2.4 cc of the concentrate formulation of

PacificBeam MOLD/DeoSpray at a distance of approximately 20 cm.

: September 16, 2008

1. Test Result

Performance Testing for Reduction of Ammonia Gas

: Performance Testing for Reduction of Gas

This is to certify that the results of laboratory test applied on
the sample are as follows:
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No. 2/2

Certificate No. CK-48652
Date: October 1, 2008

TEST CERTIFICATE

(continued)

2.Test Method
Test Method: Based on the test method prescribed by Japan Textile Kvaluation
Technology Council, with the following modifications:
The test shall be performed using one test specimen measuring 10 cmx10 cm from
the sample as prepared, sampled and submitted by the requestor/applicant/client.
The same test shall be performed at additional measurement time intervals of 10
minutes and 24 hours after gas infusion.

Reduction rate (%)={(A—B)/A }x100

A=Measured value of the method blank -

B=Measured value of analyte in the sample gas

3.Sample

Affixation of test sample to certificate is omitted.
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This is to certify that the results of laboratory test applied on
the sample are as follows:
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1. Test Result

Performance Testing for Reduction of Acetic acid Gas
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No. 2/2
Certificate No. CK-53244
Date: October 1, 2008

TEST CERTIFICATE

{continued)

2.Test Method
Test Method: Based on the test method prescribed by Japan Textile Evaluation

Technology Council, with the following modifications:

The test shall be performed using one test specimen measuring 13 cm X 10 cm from

the sample as prepared, sampled and submitted by the requestor/appiicant/client.
The same test shall be performed at additional measurement time intervais of 10
minutes and 24 hours after gas infusion.

Reduction rate (%)={(A—B)/A } X 100

A=Measured value of the method blank

B=Measured value of analyte in the sample gas

3.Sample

Affixation of test sample to certificate is omitted.
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g Test Sample: A fabric sprayed with 2.4 cc of the concentrate formulation of
G PacificBeam MOLD/DeoSpray at a distance of approximately 20 cm.

;E Test Item  : Performance Testing for Reduction of Gas
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{5 Received : September 16, 2008 .

This is to certify that the results of laboratory test applied on
the sample are as follows:
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%ﬂ 1. Test Result

E Performance Testing for Reduction of Isovaleric acid Gas (After 2 hours)
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TEST CERTIFICATE

(continued)
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2.Test Method
The method established by Japan Textile Evaluation Technology Council

Reduction rate (%)={(A—B)/A } X 100
A=DPeak area of the method blank

B=Peak area of analyte in the sample gas

3.Sample
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Affixation of test sample to certificate is omitted.
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